

# **TEST REPORT**

### Report No: SZ160510134R1EN

## Report Date: 2016/05/26

ApplicantZHONG SHAN CITY XU LI PLASTIC CO., LTDAddressDONG SHENG DEVELOPMENT ZONE, WAN FU ROAD, DONG SHENG<br/>TOWN, ZHONG SHAN CITY, GUANG DONG, CHINA

The following sample(s) and sample information was/were submitted and identified by/on the behalf of the client

Sample Name	Nylon plastic granule
Part No.	AKV30FN00
Sample Received Date	2016.05.10
Testing Period	2016.05.10-2016.05.13

As specified by client, to test the submitted sample(s).

TE	TEST REQUIRMENT(S)		
TEST ITEM(S) TEST STANDARD(S) CONCLUSION		CONCLUSION	
1.	Halogen (F, Cl, Br and I) Content	EN 14582:2007	Refer to next page

#### Note: "EN" denotes English report

This report supersedes the report SZ160510134EN issued on 2016.05.13

\*\*\*\*\*\*\*\*\*\*\* For Further Details, Please Refer To the Following Page(s) \*\*\*\*\*\*\*\*\*\*\*\*



Checked by	k: 6-by	
	· J	

Date \_\_\_\_\_ 2016.05.26



# **TEST REPORT**

## Report No: SZ160510134R1EN

### Report Date: 2016/05/26

#### TEST RESULT

# 1. Halogen (F, CI, Br and I) CONTENT

With reference to EN 14582:2007, and analyzed by ion chromatography (IC).

TEST ITEM	RESULT (mg/kg)	MDL (ma/ka)
	001	MDL (mg/kg)
F	483.1	50
CI	N.D.	50
Br	N.D.	50
I	N.D.	50
CI + Br	N.D.	-

Note: - "MDL" denotes Method Detection Limit

- "N.D." denotes Not Detected (<MDL)
- "mg/kg" denotes milligram per kilogram

#### **TEST PROCESS**





# **TEST REPORT**

### Report No: SZ160510134R1EN

### Report Date: 2016/05/26

#### **TESTED SAMPLE/PART DESCRIPTION**

Sample	Tested Material Description
001	Beige plastic granule

Photo(s) of the sample(s)



\*\*\* End of Report \*\*\*

The test report is effective only with both signature and specialized stamp. The result(s) shown in this report refer only to the sample(s) tested. Without written approval of IMPAQ, this report can't be reproduced except in full.